SPORTON LAB.

FCC RF Test Report

Report No. :FG491912F

N41(40M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 13000 MHz" Span 80 Mz,

Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 13000 MHz"

Span 81 Mz
Sweep 1.00 ms (1001 pts)

N41(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 1.3000 MHz" Span BO MKz|

Sweep 1,00 ms (1001 pis)

Total Paver 286 dBm

N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Center 2.59299 GHz
#Res BWW 430,00 kHz

#Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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samranis. FCC RF Test Report Report No. :FG491912F
N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 Mz, 25929 #Video BW 1.3000 MHz"

Span 50 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 Mz, 2 #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R o Sweep 1,00 ms (1001 pis)

Span 50 MHz|

28.1 d8m Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-19 of 46
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24253



samranis. FCC RF Test Report Report No. :FG491912F

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

bl

#Video BW 1,6000 MHz" Span 100 Mz 25929 #Video BW 1.6000 MHz"

Span 100 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| [Center 2.59299 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 Mz 25929 #Video BW 20000 MHz"

Span 120 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| [Center 2.59299 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

il e

#Video BW 24000 MHz" Span 140 Mz 25929 #Video BW 24000 MHz"

Span 140 MHz]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver 281 dBm

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 24000 MHz"

#ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1,00 ms (1001 pis)

Total Paver
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N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 27000 MHz" Span 160 Mz 2 #Video BW 2.7000 MHz"

Span 160 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 160 MHz

28.1 d8m Total Paver
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N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 3,000 MHz" Span 180 MHz] 25929 #Video BW 3.0000 MHz"

Span 130 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#Video BW 3.0000 MHz" sp | [Center 2.59299 GHz #Video BW 3.0000 MHz" Span 180 M)
#Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)
2M

Total Paver

Sporton International Inc. (ShenzZhen) Page Number 1 A4-24 of 46
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24253



samranis. FCC RF Test Report Report No. :FG491912F
N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Libigealdoeas’

#Video BW 3,000 MHz" Span 200 Mz 25930 #Video BW 3.0000 MHz"

Span 200 MH]
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver 346.dBm

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 200 MHz

Ocaupied Barx
Total Pawer
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Conducted Spurious Emissions

NR SCS Bandwidth AT Freq
Band (kHz) (MHz) (MHz)

Modulation RB Result Verdict

DFT-s-
41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
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41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS
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41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT it Poer (RAS][;
RT o foWimDC G 0 0

start 30 MHz

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
B

KEYSIGHT lnput i f
RT o N

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_Low_CH

Scale/Div 10 dB

Mode Trace Scake
i

100100

= Power (WS
o N

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

= Power (WS
o -

il
Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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N41(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT o foWimDC G 0 0

N41(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
BT b

Video BW 3.0 MHz"

Function Function Width
dBm
dim

Function Vaiue

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

100100

= Power (WS
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Mode Trace Scake Function
i m

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R g Type: Powe (RMS
C -

Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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N41(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT o foWimDC G 0 0

N41(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
BT b

Video BW 3.0 MHz"

Function Function Width

dBm
Gl

Function Vaiue

N41(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

Mode Trace Scake
i

100100

= Power (WS
o N

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

= Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT it Poer (RAS][;
RT o foWimDC G 0 0

start 30 MHz

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
L ;,"!" A

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
Gl

N41(50M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_Low_CH

Scale/Div 10 dB

Mode Trace Scake
i

100100

= Power (WS
o N

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

= Power (WS
o -

il
Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT it I Fomer (R n 0 g Type: Powe (RMS
RT ope CowpingDC 0 o g oot o

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Vaiue Mode Trace Scake Function
i m

N41(50M)_DFT-s- N41(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

Spcdm araer 1 :nghinll
KEYSIGHT lnput 2 0 KEYSIGHT ot R g Type: Powe (RMS
AT o o A C -
Aign ) Tg: Free Run
A ]

Video BW 3.0 MHz" 9 Video BW 3.0 MHZ' Stop 26.900 GHz|
3 Sweep 133 ms (40001 pts)|

Function Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
dBm i 3 Em
dim 2
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N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz"

Function Width Function Vaiue

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

v 5.57 d
Ref Level 30.00 dBm

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Mode Trace Scake Function Functian Width Function Vaue
T N1 f 3 “SBELdBm

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Mode Trace Scake Function Functian Width Function Vaue
T N1 f 3 dEm
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N41(100M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT it Poer (RAS][;
RT o foWimDC G 0 0

v 155508
Ref Level 30.00 dBm

start 30 MHz

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
L ;,"!" A

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
CL:

N41(100M)_DFT-s-

OFDM_BPSK_Edge _1RB_Left_Low_CH

Scale/Div 10 dB

Mode Trace Scake
i

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(100M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

= Power (WS
o -

il
Tg: Free Run

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Y Function Functian Width Function Vaue
AT dBm
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N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid CH  OFDM_BPSK_Edge 1RB_Left_Mid_CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 26.900 GHz
7 Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 5T dBm

N41(100M)_DFT-s- N41(100M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm
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N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz"

Function Width Function Vaiue

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(100M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Mode Trace Scake ¥ Function Functian Width Function Vaue
T N1 f 3 A dBm

N41(100M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Mode Trace Scake Y Function Functian Width Function Vaue
T N1 f 3 S48 dBm
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Conducted Band Edge
NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 DFTéT;‘SD}f DM 1@0 seegraph  PASS
41 30 10 500202 2501.01 DFT;P'gE DM 1@0 seegraph  PASS
41 30 10 500202 2501.01 DFT;;;E DM 24@0  seegraph  PASS
41 30 10 500202 2501.01 DFTéSF;gE DM 24@0  seegraph  PASS
41 30 10 537000 26850 ~ DFTSOFOM 1@23  seegraph  PASS
41 30 10 537000 2685.0 DFTéSF;g}E DM 1@23  seegraph  PASS
41 30 10 537000 26850  PFESOFOM 24@0  seegraph  PASS
41 30 10 537000 2685.0 DFT;F;gE DM 24@0  seegraph  PASS
41 30 50 504204 252102 DFT;;S}'(: DM 1@0 seegraph  PASS
41 30 50 504204  2521.02 DFT&;?E DM 1@0 seegraph  PASS
41 30 50 504204  2521.02 DFT;;S}'(: DM 128@0  seegraph  PASS
41 30 50 504204 252102 DFT&;?E DM 128@0  seegraph  PASS
41 30 50 532008 266499 O oOFPM 1@132  seegraph  PAss
41 30 50 532998  2664.99 DFT;F;gE DM 1@132  seegraph  PASS
41 30 50 532008 266499 O oOFPM 128@0  seegraph  PASsS
41 30 50 532098  2664.99 DFTC'?SF;gE DM 128@0  seegraph  PASS
41 30 100 509202 2546.01 DFTéslgg}f DM 1@0 seegraph  PASS
41 30 100 509202 2546.01 DFTéSP'gE DM 1@0 seegraph  PASS
41 30 100 500202 254601 O SOFPM o 970@0  seegraph  Pass
41 30 100 509202  2546.01 DFT(';‘F;SE DM 270@0  seegraph  PASS
41 30 100 528000 26400  PFTSOFOM  1@272  seegraph  PASS
41 30 100 528000 2640.0 DFT(';‘F;SE DM 1@272  seegraph  PASS
41 30 100 528000 26400  PFTSOFOM 57000  seegraph  PASS
41 30 100 528000 2640.0 DFT(';F;SEDM 270@0  seegraph  PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Test Engineer :

Reid Huang

Temperature :

22~

25°C

Relative Humidity :

48~

52%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n7 SA/NR 50MHz / QPSK(ANT4)

. Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5022.00 -63.37 -25 -38.37 -80.76 -68.93 7.14 12.70 H
7533.00 -56.08 -25 -31.08 -78.35 -59.38 8.30 11.60 H
Middle 10044.00 | -52.35 -25 -27.35 -79.47 -53.87 10.48 12.00 H
5022.00 -63.16 -25 -38.16 -80.48 -68.72 7.14 12.70 Vv
7533.00 -57.54 -25 -32.54 -79.67 -60.84 8.30 11.60 Vv
10044.00 | -53.31 -25 -28.31 -79.87 -54.83 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC _7A _n7A/LTE 10MHz + NR 50MHz / QPSK (ANT3+4)
Frequency| EIRP Limit O."e.r SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5022.00 -63.05 -25 -38.05 -80.44 -68.61 7.14 12.70 H
7533.00 -57.72 -25 -32.72 -79.99 -61.02 8.30 11.60 H
NR n7 10044.00 | -53.10 -25 -28.10 -80.22 -54.62 10.48 12.00 H
Middle 5022.00 -63.04 -25 -38.04 -80.36 -68.60 7.14 12.70 \Y
7533.00 -57.77 -25 -32.77 -79.9 -61.07 8.30 11.60 V
10044.00 | -53.69 -25 -28.69 -80.25 -55.21 10.48 12.00 V
5061.18 -63.38 -25 -38.38 -80.80 -68.94 7.14 12.70 H
7591.77 -57.53 -25 -32.53 -79.70 -60.83 8.30 11.60 H
LTE Band7| 10122.36 | -53.27 -25 -28.27 -80.36 -54.79 10.48 12.00 H
Middle 5061.18 -63.41 -25 -38.41 -80.76 -68.97 7.14 12.70 \Y
7591.77 -57.56 -25 -32.56 -79.51 -60.86 8.30 11.60 \Y
10122.36 | -53.67 -25 -28.67 -80.29 -55.19 10.48 12.00 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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n12 SA/NR 15MHz / QPSK(ANT1)

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| ERP Limit . . ; Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1401.3 -65.93 -13 -52.93 -74.06 -69.18 4.00 9.40 H
2102 -65.76 -13 -52.76 -75.40 -69.33 4.88 10.60 H
Middle 2802.6 -64.00 -13 -51.00 -76.00 -68.93 5.52 12.60 H
1401.3 -65.53 -13 -52.53 -73.74 -68.78 4.00 9.40 V
2102 -65.42 -13 -52.42 -75.44 -68.99 4.88 10.60 V
2802.6 -64.03 -13 -51.03 -76.27 -68.96 5.52 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n41 SA /NR 100MHz / QPSK(ANT4)
Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Ant.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5089.00 -59.87 -25 -34.87 -77.32 -65.43 7.14 12.70 H
7633.50 -48.48 -25 -23.48 -70.74 -51.78 8.30 11.60 H
Middle 10178.00 | -52.86 -25 -27.86 -79.92 -54.38 10.48 12.00 H
5089.00 -60.47 -25 -35.47 -77.85 -66.03 7.14 12.70 V
7633.50 -52.92 -25 -27.92 -74.99 -56.22 8.30 11.60 V
10178.00 | -53.25 -25 -28.25 -79.9 -54.77 10.48 12.00 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_2A_n41A/LTE 10MHz + NR 100MHz / QPSK (ANT3+4)
Frequency| EIRP Limit O_ve_r SPA SG. TX Cable TX Ant_ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5089.00 -62.38 -25 -37.38 -79.83 -67.94 7.14 12.70 H
7633.50 -54.52 -25 -29.52 -76.78 -57.82 8.30 11.60 H
NR n41 | 10178.00 | -52.85 -25 -27.85 -79.91 -54.37 10.48 12.00 H
Middle 5089.00 -61.62 -25 -36.62 -79 -67.18 7.14 12.70 \Y
7633.50 -56.31 -25 -31.31 -78.38 -59.61 8.30 11.60 V
10178.00 | -53.06 -25 -28.06 -79.71 -54.58 10.48 12.00 V
3751.18 -55.92 -13 -42.92 -70.56 -62.67 5.85 12.60 H
5626.77 -61.23 -13 -48.23 -78.96 -67.03 7.30 13.10 H
LTE Band2| 7502 -56.75 -13 -43.75 -79.08 -59.90 8.35 11.50 H
Middle 3751.18 -52.08 -13 -39.08 -66.92 -58.83 5.85 12.60 V
5626.77 -61.15 -13 -48.15 -78.79 -66.95 7.30 13.10 V
7502 -56.95 -13 -43.95 -79.19 -60.10 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International Inc. (ShenzZhen) Page Number : B2 of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : R9C-OP24253






